
Health Products Regulatory Authority

15 September 2023 CRN00DTS3 Page 1 of 6

Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Altavita D3 50,000 IU oral solution

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

1mlsolution(1single-doseoralsolution)contains1.25mgcolecalciferol,equivalentto

50,000IUvitaminD3.

 

Forafulllistofexcipients,seesection6.1.

3 PHARMACEUTICAL FORM

Oralsolution.

 

Clear,slightlyyellow,oilyliquidwithanorangeodour.

4 CLINICAL PARTICULARS

4.1 Therapeutic indications

ThetreatmentofvitaminDdeficiency.

4.2 Posology and method of administration

Posology

 

Paediatricposology:

Duetoalackofclinicaldata,altavitaD3isnotrecommended.

 

Pregnancyandbreastfeeding:

Duetoalackofclinicaldata,altavitaD3isnotrecommended.

 

Adults:

TreatmentofvitaminDdeficiency(<25nmol/l)50,000IU/week(1single-doseoralsolution)for6-8 

weeks,followedbymaintenancetherapy(equivalentto1400-2000IU/day,suchas1single-dose

50,000IUoralsolutionpermonth)mayberequired;follow-up25(OH)Dmeasurementsshouldbe 

madeapproximatelythreetofourmonthsafterinitiatingmaintenancetherapy toconfirmthatthetarget levelhasbeenachieved).

 

CertainpopulationsareathighriskofvitaminDdeficiency,andmayrequirehigherdoses andmonitoringofserum25(OH)D:

 Institutionalisedorhospitalisedindividuals

 Darkskinnedindividuals

 Individualswithlimitedeffectivesunexposureduetoprotectiveclothingorconsistentuseofsun screens

 Obeseindividuals

 Patientsbeing evaluatedforosteoporosis

 Useofcertain concomitantmedications(e.g.,anticonvulsantmedications,glucocorticoids)

 Patientswithmalabsorption,includinginflammatoryboweldiseaseandcoeliacdisease

 ThoserecentlytreatedforvitaminDdeficiency,andrequiringmaintenancetherapy.
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Specialpopulations

 

Renalimpairment

altavitaD3shouldnotbeusedincombinationwithcalciuminpatientswithsevererenalimpairment.

 

Hepaticimpairment

Noposologyadjustmentisrequiredinpatientswithhepaticimpairment.

 

Methodofadministration

 

PatientsshouldbeadvisedtotakealtavitaD3preferablywithmeal (seesection5.2Pharmacokineticproperties-

“Absorption”).

 

Administrationtoadults:

Thesingle-doseoralsolutionshouldbeeitheremptiedintothemouthandswallowedorally,oremptiedontoa 

spoonandtakenorally.altavitaD3canalsobetakenbymixingwithasmallamountofcoldorlukewarm 

food/drinkimmediatelypriortouse.

 

Seealsosection6.6,Specialprecautionsforhandlinganddisposal.

4.3 Contraindications

 Hypersensitivitytotheactivesubstance(s)ortoanyof theexcipients.

 Hypercalcaemiaand/orhypercalciuria.

 Nephrolithiasisand/ornephrocalcinosis

 Seriousrenalimpairment

 HypervitaminosisD

 PseudohypoparathyroidismasthevitaminDrequirementmaybereducedduetophasesofnormal 

vitaminDsensitivity,involvingtheriskofprolongedoverdose.Better-regulatablevitaminDderivatives areavailableforthis.

4.4 Special warnings and precautions for use

VitaminDshouldbeusedwithcautioninpatientswithimpairmentofrenalfunctionandtheeffectoncalcium andphosphate 

levelsshouldbemonitored.Theriskofsofttissuecalcificationshouldbetakenintoaccount.

 

Cautionisrequiredinpatients receivingtreatmentforcardiovasculardisease(seesection4.5Interactionwith 

othermedicinalproductsandotherformsofinteraction-cardiacglycosidesincludingdigitalis).

 

altavitaD3shouldbeprescribedwithcautioninpatientswithsarcoidosis,duetoapossible increaseinthe metabolismofvitaminDinits 

activeform.Inthesepatientstheserumandurinary calciumlevelsshouldbe monitored.

 

AllowancesshouldbemadeforthetotaldoseofvitaminDincasesassociatedwithtreatmentsalready 

containingvitaminD,foodsenrichedwithvitaminD,casesusingmilk enrichedwithvitaminD,andthe patient’slevelofsunexposure.

 

ThereisnoclearevidenceforcausationbetweenvitaminDsupplementationandrenalstones,buttheriskis 

plausible,especiallyinthecontextofconcomitantcalciumsupplementation.Theneedforadditionalcalcium 

supplementationshouldbeconsideredforindividualpatients.Calciumsupplementsshouldbegivenunder close medicalsupervision.

 

Oraladministrationofhigh-dosevitaminD(500,000IUbysingleannualbolus)wasreportedtoresultinan 

increasedriskoffracturesinelderlysubjects,withthegreatestincreaseoccurringduringthefirst3months afterdosing.
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4.5 Interaction with other medicinal products and other forms of interaction

Concomitantuseofanticonvulsants(suchasphenytoin)orbarbiturates(andpossiblyotherdrugsthat 

inducehepaticenzymes)mayreducetheeffectofvitaminD3bymetabolicinactivation.

 

Incasesof treatmentwiththiazidediuretics,whichdecreaseurinaryeliminationofcalcium,monitoring of 

serumcalciumconcentrationisrecommended.

 

ConcomitantuseofglucocorticoidscandecreasetheeffectofvitaminD.

 

Incasesof treatmentwithdrugscontainingdigitalis andothercardiacglycosides,theadministrationof vitamin 

Dmayincreasestheriskofdigitalistoxicity(arrhythmia).Strictmedicalsupervisionis needed,togetherwith 

serumcalciumconcentrationandelectrocardiographicmonitoringifnecessary.

 

Simultaneoustreatmentwithionexchangeresinsuchascholestyramine,colestipolhydrochloride,orlistat or 

laxativesuchasparaffinoilmayreducethe gastrointestinalabsorptionofvitaminD.

 

ThecytotoxicagentactinomycinandimidazoleantifungalagentsinterferewithvitaminDactivityby 

inhibitingtheconversionof25-hydroxyvitaminDto1,25-dihydroxyvitaminDbythekidneyenzyme, 25- 

hydroxyvitaminD-1-hydroxylase.

4.6 Fertility, pregnancy and lactation

Inpregnancyandlactationthehighstrengthformulationisnotrecommendedandalowstrength formulation shouldbeused.

 

Pregnancy

Therearenoorlimitedamountofdatafromtheuseofcolecalciferolinpregnantwomen.Studiesin animals 

haveshownreproductivetoxicity(seesection5.3Preclinicalsafetydata). Therecommended dailyintakefor 

pregnantwomenis400IU,however,inwomenwhoareconsideredtobevitaminD deficientahigherdose 

mayberequired(upto2000IU/day).

 

Duringpregnancywomenshouldfollowtheadviceoftheirmedicalpractitionerastheirrequirements mayvary 

dependingontheseverityoftheirdiseaseandtheirresponsetotreatmentvitaminDandits metabolitesareexcretedinbreastmilk.

 

Breast-feeding

VitaminDcanbeprescribedwhilethepatientisbreast-feedingifnecessary.Thissupplementationdoes not 

replacetheadministrationofvitaminDintheneonate.

 

Fertility

ThereisnodataregardingtreatmentwithvitaminD3anditseffectsonfertility.

4.7 Effects on ability to drive and use machines

Notrelevant.

4.8 Undesirable effects

Adversereactionsarelistedbelow,bysystemorganclassandfrequency.Frequenciesaredefinedas:

uncommon(>1/1,000,<1/100)orrare(>1/10,000,<1/1,000).

 

Metabolismandnutritiondisorders

Uncommon:Hypercalcaemiaandhypercalciuria
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Skinandsubcutaneousdisorders:

Rare:pruritus,rash,andurticaria.

 

 

Reportingofsuspectedadversereactions

Reportingsuspectedadversereactions afterauthorisationofthemedicinalproductis important.Itallows 

continuedmonitoringofthebenefit/riskbalanceofthemedicinal product.Healthcareprofessionals 

areaskedtoreportanysuspectedadversereactionsvia: HPRA Pharmacovigilance, Earlsfort Terrace, IRL - Dublin 2; Tel: +353 1 

6764971; Fax: +353 1 6762517. Website: www.hpra.ie; E-mail: medsafety@hpra.ie.

4.9 Overdose

Symptomsofoverdose

 

Ergocalciferol(vitaminD2)and colecalciferol(vitaminD3)havearelativelylowtherapeuticindex.The 

thresholdforvitaminDintoxicationisbetween40,000 and100,000IUdailyfor1to2monthsinadults with 

normalparathyroidfunction.Infantsandsmallchildrenmayreactsensitivelytofarlower concentrations. 

Therefore,itiswarnedagainstintake ofvitaminDwithoutmedicalsupervision.

 

Overdose leads to increased serum and urinary phosphorus levels, as well as hypercalcaemic syndrome and consequently 

calcium deposits in the tissues and above all in the kidneys (nephrolithiasis, nephrocalcinosis) and the vessels.

 

DiscontinuealtavitaD3whencalcaemiaexceeds10.6mg/dl(2.65mmol/l)orifthecalciuriaexceeds 300mg/24 

hoursinadultsor4-6mg/kg/dayinchildren.

 

Chronicoverdosagemayleadtovascularandorgancalcification,asaresultofhypercalcaemia.

 

Thesymptomsofintoxicationarelittlecharacteristicandmanifestasnausea,vomiting,initiallyalso 

diarrhoea,laterconstipation,lossofappetite,weariness,headache,musclepain,jointpain,muscle weakness,  

persistentsleepiness,azotaemia,polydipsiaandpolyuriaand,inthefinalstage, dehydration.Typical biochemical 

findingsincludehypercalcaemia,hypercalciuria,aswellas increasedserum25 hydroxycolecalciferolconcentrations.

 

Treatmentofoverdose

 

SymptomsofchronicvitaminDoverdosagemayrequireforceddiuresisaswellasadministrationof glucocorticoidsorcalcitonin.

 

Overdosagerequiresmeasuresfortreatingthe-oftenpersistingandundercertain circumstanceslife- threatening-hypercalcaemia.

 

ThefirstmeasureistodiscontinuethevitaminDpreparation;ittakesseveralweekstonormalise 

hypercalcaemiacausedbyvitaminDintoxication.

 

Dependingonthedegree ofhypercalcaemia,measuresincludeadietthatislowincalciumorfreeof calcium, 

abundantliquidintake,increaseofurinaryexcretionbymeansofthe drugfurosemide,as wellasthe  administrationofglucocorticoids 

and calcitonin.

 

Ifkidneyfunctionisadequate,calciumlevelscanbereliablyloweredbyinfusionsofisotonicsodium chloride 

solution(3–6litersin24hours)withadditionoffurosemideand,insomecircumstances, also15mg/kgbody  

weight/hoursodiumedetateaccompaniedbycontinuouscalciumandECG monitoring.Inoligoanuria,in 

contrast,haemodialysis(calcium-freedialysate)isnecessary.

 

Nospecialantidoteexists.
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Itis recommendedtopointoutthesymptomsofpotentialoverdosetopatientsunderchronictherapy 

withhigherdosesofvitaminD(nausea,vomiting,initiallyalsodiarrhoea,laterconstipation,anorexia, weariness,  

headache,musclepain,jointpain,muscleweakness,persistentsleepiness,azotaemia, polydipsiaandpolyuria).

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:VitaminD,colecalciferol ATCCode:A11CC05

InitsbiologicallyactiveformVitaminDstimulatesintestinalcalciumabsorption,incorporationof 

calciumintotheosteoid,andreleaseofcalciumfrombonetissue.Inthesmallintestineitpromotes rapidanddelayed 

calciumuptake.Thepassiveandactivetransportofphosphateisalsostimulated.In thekidney,itinhibitsthe 

excretionofcalciumandphosphatebypromotingtubularresorption.The productionofparathyroidhormone 

(PTH)intheparathyroidsisinhibiteddirectlybythebiologically activeformofvitaminD3.PTHsecretionis 

inhibitedadditionallybytheincreasedcalciumuptakein thesmallintestineundertheinfluence ofbiologically activevitaminD.

5.2 Pharmacokinetic properties

ThepharmacokineticsofvitaminDiswellknown.

 

Absorption

VitaminDiswellabsorbedfromthe gastro-intestinaltractinthepresenceofbile, sotheadministration withthemajormealofthe 

daymightthereforefacilitatetheabsorptionofVitaminD.

 

Distributionandbiotransformation

Itishydroxylatedinthelivertoform25-hydroxy-colecalciferolandthenundergoesfurther hydroxylationin 

thekidneytoformtheactivemetabolite1,25-dihydroxycolecalciferol(calcitriol).

 

Elimination

Themetabolitescirculate inthebloodboundtoaspecificα–globin,vitaminDanditsmetabolitesare excretedmainlyinthebileandfaeces.

 

Characteristicsin SpecificGroupsofSubjectsorPatients

A57%lowermetabolicclearancerateis reportedinsubjectswithrenalimpairmentascomparedwith thatof 

healthyvolunteers.DecreasedabsorptionandincreasedeliminationofvitaminDoccursin 

subjectswithmalabsorption.Obesesubjectsareless abletomaintainvitaminDlevelswithsun exposure, andarelikelytorequirelarger 

oraldosesofvitaminDtoreplacedeficits.

5.3 Preclinical safety data

Pre-clinicalstudiesconductedinvarious animalspecieshavedemonstratedthattoxiceffectsoccurin animals 

atdosesmuchhigherthanthoserequired fortherapeuticuseinhumans.

 

Intoxicitystudiesatrepeateddoses,theeffectsmostcommonlyreportedwere increasedcalciuriaand 

decreasedphosphaturiaandproteinuria.

 

Hypercalcaemiahasbeenreportedinhighdoses.Inastateofprolongedhypercalcaemia,histological 

alterations(calcification)weremorefrequentlybornebythekidneys,heart, aorta,testes,thymus and intestinal mucosa.

 

Colecalciferolhasbeenshowntobeteratogenicathighdosesinanimals.

Atdosesequivalenttothoseusedtherapeutically,colecalciferolhasnoteratogenicactivity. 

Colecalciferolhasnopotentialmutagenicorcarcinogenic activity.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Tocopherolacetate

Polyglyceryloleate (E475)
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Oliveoil,refined

Sweetorangepeeloil.

6.2 Incompatibilities

Notapplicable.

6.3 Shelf life

3years

6.4 Special precautions for storage

Donotstoreabove30°C.

 

Donotfreezeorrefrigerate.

 

Storeintheoriginalpackage,inordertoprotectfrom light.

6.5 Nature and contents of container

Transparent PVC/PVDC/PE single-dose oral solutions

Original pack with 1, 2, 3, 4, 5 or 6 single dose oral solutions

Not all pack sizes may be marketed

6.6 Special precautions for disposal and other handling

No special requirements

Any unused product or waste materials should be disposed of in accordance with local requirements

7 MARKETING AUTHORISATION HOLDER

Consilient Health Limited,Floor 3, Block 3, Miesian Plaza, Dublin 2, D02 Y754,Ireland

8 MARKETING AUTHORISATION NUMBER

PA1876/002/001

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Date of first authorisation: 10th July 2015

Date of last renewal: 16th June 2020

10 DATE OF REVISION OF THE TEXT

September 2023


